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The New Spares System “Only Original”

The OK Spare Parts Service by ADR Group is no
also on line for your orders.

Register at www.adraxles.com and apply to the
parts catalogue.
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\
1
1
=T 1
L — - ]
M oy K You will find it on the identification plate of the ax
' ; . !
‘\ ks . I T- I,

-

The serial number is the key which opens you
the access to the components of your ADR axle.
Point the item you need and it will be selected
to be added to your shopping cart.
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ONLY ORIGINAL

Ogni singolo componente & parte di un sistema armonico di
organi meccanici. Solo la competenza e I'esperienza del
costruttore possono guidare |'utente nella scelta dei ricambi
appropriati.

Nel nuovo sistema only original di ADR, le parti di ricambio
sono organizzate in famiglie e sono disponibili in pratiche
confezioni. Si tratta di kit nei quali sono inclusi tutti i compo-
nenti che concorrono al ripristino della funzionalita di ogni
singolo organo meccanico con la garanzia A.D.R.,di avere a
portata di mano tutto cid che vi occorre per l'intervento di
manutenzione.

Ogni confezione & corredata, in aggiunta al codice del kit, di
un esploso in vista assonometrica dell'organo meccanico al
quale si riferisce, perché I'operatore possa individuare piu
facilmente il prodotto ADR al quale il kit di ricambio si
riferisce.

Usufruire dei vantaggi del sistema ricambi only original &
semplice e rapido:

- Leggete il codice del vostro asse o della vostra sospen
sione sulla targhetta che tutti i prodotti ADR hanno.

- Se avete una copia del catalogo only original di ADR,
individuate la famiglia di ricambi e chiamate un centro
assistenza del gruppo ADR.

- Se non disponete del catalogo, limitatevi a comunicare
il codice del vostro asse o della vostra sospensione al
centro assistenza ADR, che sara in grado di indivi
duare i componenti di cui avete bisogno e vi
consigliera il kit only original che vi occorre.

- Se non riuscite a leggere la targhetta, chiamate
comunque il centro assistenza ADR, che vi aiutera ad
individuare il tipo di prodotto ADR montato sul vostro
veicolo e vi consigliera il kit only original.

“Only original” di ADR & un vantaggio durevole nel tempo e
rende la vostra macchina sicura per tutta la sua vita.

La vostra macchina & sempre originale, e la sua affidabilita
vi ripaghera dell'attenzione che avete avuto perché essa
conservi le sue caratteristiche nel tempo.

Se poi le vostre esigenze di lavoro vi faranno optare per una
nuovo veicolo, la valutazione di un usato dotato di assi e
sospensioni ADR non solo fara la differenza, ma rendera la
vostra macchina competitiva sul mercato anche fuori dai
confini nazionali, perché la rete di distribuzione ADR ¢ al
vostro servizio in tutta Europa.
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ONLY ORIGINAL

All the spares needed for a specific axle in one package. It is
only the manufacturer who can help you choose the right
spare parts for his machine.

The new system "only original" by ADR offers groups of
spare parts, organized and supplied in complete packaging.
Each kit includes all the spares needed to implement the
original function to the each mechanical part and assurance
by ADR that all you need for maintenance which is ready
and handy.

Every kit has an identification code and shows on its packag-
ing a detailed diagram, to help the operator to easily recog-
nize which ADR product the kit belongs to.

To enjoy the advantages of the "only original" spare part
system by ADR is easy and quick:

- Look for the code on the identification plate of your
ADR axle or suspension.

- Identify the group of spare parts using the ADR "only
original" catalogue, then call an ADR Service centre to
place the order.

- If you don't have the catalogue, tell the code number
to the ADR Service operator who will identify the
components you need and will suggest to you an "only
original" kit fit for your purpose.

- If you cannot read the identification plate on the ADR
product, call anyway the ADR Service centre and the
operator will help you to identify your ADR product and
will suggest the "only original" kit you need.

“Only original” by ADR gives you the long lasting advantage
and assurance of safety of your machine throughout its
working life.

Your machine is always original, its reliability will reward
you for the attention you gave to its maintenance.

If in the future you need to buy a new machine, the second
hand value of the old one will be increased because of the
A.D.R. equipment, not only in the domestic market, but also
abroad, because the ADR service net is operating all over
Europe.
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ONLY ORIGINAL

Alle Komponenten einer mechaenischen Einheit bilden ein

harmonisches System. Nur die Erfahrung und das Wissen

des Herstellers kann dem Endverbraucher dabei helfen die
richtigen Ersatzteile fuer seine Maschine zu waehlen.

Das neue System "only original" von ADR bietet Ihnen eine
grosse Vielfalt von Ersatzteilen, geordnet und geliefert in
einer perfekten Verpackung. Jedes Set enthaelt alle
Komponenten um die urspruengliche Funktion aller mecha-
nischen Teile und die Haftung von ADR auf alles was Sie
brauchen fuer einen schnellen und einfachen Service.

Jedes Set hat einen Identifizierungscode und zeigt auf seiner
Verpackung eine detaillierte Zeichnung, um die Handhabung
zu erleichten und die ADR Produkte zu erkennen die zu
diesem Set gehoeren.

Die Vorteile des "only original" Erstatzteilsystems von ADR
zu geniessen ist einfach und schnell fuer Sie:

-Sehen Sie auf das Typenschild auf Ihrer ADR Achse
oder Federung.

-Identifizieren Sie die Familie der Ersatzteile unter
Zuhilfenahme des ADR "only original" Kataloges,
danach rufen Sie ein ADR Service Center an um eine
Bestellung aufzugeben.

-Wenn Sie den Katalog noch nicht haben, geben Sie
bitte die Code Nummer Ihres Produkts dem ADR
Service Mitarbeiter und er wird die Komponenten
identifizieren die Sie benoetigen und den "only original"
Kit fuer Ihren Bedarf empfehlen.

-Wenn Sie das Typenschild auf Ihrem ADR Produkt
nicht meher lesen koennen, rufen Sie in jedem Fall das
ADR Service Center an: unser Mitarbeiter wird Ihnen
dabei helfen Ihr ADR Produkt zu identifizieren und das
"only original" Kit empfehlen welches Sie benoetigen.

Nur "only original" von ADR bietet Ihnen einen langhal-
tenden Vorteil und erhaelt die Sicherheit Ihrer Maschine
waerend der gesamten Einsatzdauer.

Ihre Maschine beibt immer original und die Zuverlaessigkeit
wird Sie fuer die Aufmersamkeit entschaedigen die Sie bei
der Wartung geleistet haben.

Wenn Ihre Arbeitsauslastung Sie dazu fuehrt eine neue
Maschine zu kaufen, wird der Gebrauchtwert Ihrer alten
Maschine Thnen den Vorteil des ADR Kubehoers aufzeigen.
Dies nicht nur im heimischen Markt, sondern auch ueberre-
gional, denn das ADR Service Netz arbeitet in ganz Europa.

ONLY ORIGINAL

Chaque composant est une partie d'un systéme harmonieux
d'organes mécaniques. La competénce et I'experiénce du
constructeur peuvent conduire I'utilisatéur a choisir les
piéces detachés appropriées.

Dans le nouveau systeme "only original" de ADR, les piéces
sont classées par famille et disponibles en emballages pra-
tiques. Il s'agit de kits comprenant tous les composants
nécessaires au reconditionnement d'un organ particulier ou
ADR vous assures que vous avez sous la main tout le neces-
saire pour la maintenance.

Pour faciliter la choix du kit ADR approprie, chaque embal-
lage comprend:

-le code du kit

-un plan éclate portant le repérage des composants du
kit.

Beneficier des advantages du systeme "only original" est
simple et rapide:

-Lire le code de votre essieu ou suspension sur la
plaquette fixée sur les produits ADR.

-Si vous posseédez un catalogue "only original"
déterminer la famille de piéces détachés et appeler un
centre du service aprés vente ADR.

-Si vous ne possédez pas de catalogue, donner au
centre de service ADR, le code de votre essieu ou de
votre suspension, le technicien pourra déterminer le
produit ADR et vous conseiller le kit "only original"
approprie.

- Si la plaquette est illisible, appeler le centre de service
ADR,que vous aidera a identifier produit et vous con
seiller le kit "only original”.

"Only original" de ADR est un avantage qui vous permet d'u-
tiliser une machine toujours sure.

Votre machine sera toujours d'origine, sa fiabilité sera la
conséquence de votre attention.

Dans le cas de renouvellement de votre materiel, votre
materiel d'occasion équipé d'essieux et suspensions ADR
gardera,en plus des avantages techniques, une valeur sure
compte tenu que ADR posséde une organisation de centre
de service aprés vente partout en Europe.
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Indicazioni per la lettura della targhetta identificativa del prodotto

How to read the identification plate
Erklaerung lieber die Achsenplakette
Pour lire la plaquette d’identification

ADR

S Y 5T E M

Fabbricante

Lotto di produzione
Production lot

Manufacturer

Hersteller

Fabricant
ADR |A/AI1JUA[1)VICN0[o]1] 2[02[7]2/1]0o[s]
ATIVA 25 40

60 105KM
-b-dKG10000 8000 B 7500

QOL-+4dKG12000 10500

Produktionsanteil
Lot de production

5
60 Kmih 80 Km/h
16000
16000
14800

ECER-13

ID1=WC |02 =414E
103 = 11772

D4 = 36102312

UTAC 25 = 12/04085

grEsts beertste 1 ININAIN =
me (A A1 UA 1 VC nNoot ~ [Codice ADR
DR code
taox | TA 13H 1T 1 VC Noot | DR Art -Nr-
semmgae |C7 A1 UA 1 VC Noot) =R oode
Steering axle Teknoax ‘TC? 13H 1T 1 VC N001‘

A
Asse - Axle - Achse - Essieu

S
Semiasse - Stubaxle
Achsstummel - Demi essieu

Attacco ruota - P.C.D.
Radanschluss - Fixation de roue

B4 or B = 4 holes 62/95
F4 or 4 = 4 holes 58/98

B..., C...
Asse sterzante - Steering axle
Lenkachse - Essieu suiveur

T
Teknoax

Codice corpo asse - Beam type code
Achskoerperbezeichnung - Code du corps d’essieu

- - S

G4 or A = 4 holes 60/100
T4 or C = 4 holes 84/130
05 or 5 = 5 holes 94/140
G5 or G = 5 holes 66/112

06 or 6 = 6 holes 160/205
08 or 8 = 8 holes 220/275
10 or 1 = 10 holes 280/335
1R or R = 10 holes 175.8/225

Tipo di asse - Axle type - Achstyp - Type d’essieu

Tipo di freno - Brake type - Bremstyp - Type de frein




Axle type - BA -

ADR - RC09/2021

< m
[S) tSJ
i/
§
N
<< m
5 gl
4 @
<
Q
B
1a Bearing 30204 59130204 47 20 15,25 2
9RCBA
1b Bearing 30205 59130205 52 25 16,25 2
2a Qil seal 5410521 52 25 - 4
2b Nilos 30204 5510471 47 - - 4 9RNBA
2c Nilos 30205 5510521 52 - - 4
3a Crown nut 57518B1 M18X1,5 27 - 4
9RDF18E
3b Spring pin 58201 2 34 - 4
4 Cap 56104703 47 25 - 4 9RT47
Hub 4 holes for M12X1,5 61L4BA002 58 98 66 1 61L4BA002
Hub 4 holes for M12X1,5 61LBBA002 62 95 66 1 61LBBA002
5
Hub 4 holes for M12X1,5 61LABA002 60 100 66 1 61LABA002
Hub 4 holes for M16X1,5 61LCBA001 84 130 65 1 61LCBA001
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Axle type - DA -
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1a Bearing 30204 59130204 47 20 15,25 2
9RCDA
1b Bearing 30206 59130206 62 30 17,25 2
2a Qil seal 5410621 62 30 - 4
2b Nilos 30204 5510471 47 - - 4 9RNDA
2c Nilos 30206 5510621 62 - - 4
3a Crown nut 57518B1 M18X1,5 27 - 4
9RDF18E
3b Spring pin 58201 2 34 - 4
4 Cap 56104703 47 25 - 4 9RT47
Hub 4 holes for M12X1,5 61L4DA001 58 98 80 1 61L4DA001
5 Hub 4 holes for M12X1,5 61LBDA001 62 95 80 1 61LBDA001
Hub 4 holes for M12X1,5 61LADA001 60 100 80 1 61LADA001




Axle type - GA -
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1a Bearing 30205 59130205 52 25 16,25 2
IRCGA
1b Bearing 30207 59130207 72 35 17,25 2
2a Qil seal 5410721 72 35 - 4
2b Nilos 30205 5510521 52 - - 4 IRNGA
2c Nilos 30207 5510721 72 - - 4
3a Crown nut 57520B1 M20X1,5 32 - 4
9RDF20E
3b Spring pin 58202 2,5 38 - 4
4 Cap 56105203 52 27 - 4 9RTS52
Hub 4 holes for M16X1,5 61LCGA007 84 130 95 1 61LCGA007
5 Hub 5 holes for M14X1,5 61LGGA002 66 112 95 1 61LGGA002
Hub 5 holes for M16X1,5 61L5GA002 94 140 95 1 61L5GA002
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Axle type - IA -
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1a Bearing 30206 59130206 62 30 17,25 2
9RCIA
1b Bearing 30208 59130208 80 40 19,75 2
2a Oil seal 5410801 80 40 - 4
2b Nilos 30206 5510621 62 - - 4 9RNIA
2c Nilos 30208 5510801 80 - - 4
3a Crown nut 57527B1 M27X1,5 41 - 4
9RDF27E
3b Spring pin 58204 3 50 - 4
4 Cap 56106203 62 31 - 4 9RT62
Hub 4 holes for M16X1,5 61LCIA001 84 130 100 1 61LCIA001
5
Hub 5 holes for M16X1,5 61L5IA001 94 140 100 1 61L5SIA001




Axle type - JA -

@A

DA

,,,&
®

DA

1a Bearing 30206 59130206 62 30 17,25 1
9RCJA
1b Bearing 30209 59130209 85 45 20,75 1
2a Oil seal 5410851 85 45 - 2
2b Nilos 30206 5510621 62 - - 2 9RNJA
2c Nilos 30209 5510851 85 - - 2
3a Crown nut 57527B1 M27X1,5 41 - 4
9RDF27E
3b Spring pin 58204 3 50 - 4
4 Cap 56106203 62 31 - 4 9RT62
Hub 5 holes for M16X1,5 61L5JA001 94 140 100 1 61L5JA001
5
Hub 6 holes for M18X1,5 61L6JA001 160 205 100 1 61L6JA001
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Axle type - JR -

1a Bearing 30206 59130206 62 30 17,25 1
9IRCJA
1b Bearing 30209 59130209 85 45 20,75 1
2a Oil seal 5470852 85 47 - 2 9RNJR
3a Crown nut 57527B1 M27X1,5 41 - 4
9RDF27E
3b Spring pin 58204 3 50 - 4
4 Threaded cap 56206201 M64X2 30 - 4 9RT62T
Hub 5 holes for M16X1,5 61LZJA028 93 140 100 1 61LZJA028
5
Hub 6 holes for M18X1,5 61L6JA007 160 205 100 1 61L6JA007
6 Grease nipple 98608A1 M8X1,25 - - 50 9IRI8608A1

10




Axle type - KA -
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1a Bearing 30207 59130207 72 35 18,25 1

IRCKA
1b Bearing 30210 59130210 90 50 21,75 1
2a Oil seal 5410901 90 50 - 2
2b Nilos 30207 5510721 72 - - 2 9RNKA
2c Nilos 30210 5510901 90 - - 2
3a Crown nut 57530B2 M30X1,5 46 - 4

9RDF30
3b Spring pin 58204 3 50 4
4 Cap 56107203 72 34 - 4 9RT72
5 Hub 6 holes for M18X1,5 61L6KA001 160 205 106 1 61L6KA001

11
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Axle type - LA -
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1a Bearing 30208 59130208 80 40 19,75 1

9RCLA
1b Bearing 30211 59130211 100 55 22,75 1
2a Oil seal 5411001 100 55 - 2
2b Nilos 30208 5510801 80 - - 2 9RNLA
2c Nilos 30211 5511001 100 - - 2
3a Crown nut 57539B1 M39X1,5 50 - 4

9RDF3950
3b Spring pin 58205 4 64 - 4
4 Cap 56108003 80 40 - 4 9RT80
5 Hub 6 holes for M18X1,5 61L6LA001 160 205 118 1 61L6LA001
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Axle type - LR -

|

1a Bearing 30208 59130208 80 40 19,75 1
9RCLA
1b Bearing 30211 59130211 100 55 22,75 1
2a Oil seal 5471004 100 56 - 2 9RNLR
3a Crown nut 57539B1 M39X1,5 50 - 4
9RDF3950
3b Spring pin 58205 4 64 - 4
4 Threaded cap 56208001 M82X2 41 - 4 9RTS80T
5 Hub 6 holes for M18X1,5 61L6LA031 160 205 118 1 61L6LA003
6 Grease nipple 98608A1 M8X1,25 - - 50 9R98608A1

13
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Axle type - MA -
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1a Bearing 30208 59130208 80 40 19,75 1

IRCMA
1b Bearing 32013X 59132013X 100 65 23 1
2a Oil seal 5411002 100 65 - 2
2b Nilos 30208 5510801 80 - - 2 9RNMA
2c Nilos 32013X 5510991 100 - - 2
3a Crown nut 57539B1 M39X1,5 50 - 4

9RDF3950
3b Spring pin 58205 4 64 - 4
4 Cap 56108003 80 40 - 4 9RT80
5 Hub 6 holes for M18X1,5 61L6LA001 160 205 118 1 61L6LA001
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Axle type - MR -

1a Bearing 30208 59130208 80 40 19,75 1
IRCMA
1b Bearing 32013X 59132013X 100 65 23 1
2a Oil seal 5471005 100 66 - 2 9RNMR
3a Crown nut 57539B1 M39X1,5 50 - 4
9RDF3950
3b Spring pin 58205 4 64 - 4
4 Threaded cap 56208001 M82X2 41 - 4 9RTS0T
Hub 6 holes for M18X1,5 61L6LA003 160 205 118 1 61L6LA003
5
Hub 6 holes for M18X1,5 61L6LA031 160 205 118 1 61L6LA031
6 Grease nipple 98608A1 M8X1,25 - - 50 9RI8608A1

15
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Axle type - NA -

1a Bearing 32210 59132210 90 50 24,75
9RCNA
1b Bearing 30213 59130213 120 65 24,75
2a Oil seal 5411201 120 65 -
2b Nilos 32210 5530801 80 - - 9RNNA
2c Nilos 30213 5511201 120 - -
3a Crown nut 57539B2 M39X1,5 60 -
9RDF3960
3b Spring pin 58205 4 64 -
4 Cap 56109003 90 47 - 9RTI0
Hub 6 holes for M18X1,5 61L6NA002 160 205 148 61L6NA002
5
Hub 8 holes for M20X1,5 61L8NA003 220 275 148 61L8NA003
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Axle type - NI -

1a Bearing 32210 59132210 90 50 24,75
9RCNA
1b Bearing 30213 59130213 120 65 24,75
2a Oil seal 5441201 120 67 -
2b Nilos 32210 5530801 80 - - 9RNNI
2c Nilos 30213 5511201 120 - -
3a Crown nut 57539B2 M39X1,5 60 -
9RDF3960
3b Spring pin 58205 4 64 -
4 Cap 56109003 90 47 - 9RTI0
Hub 6 holes for M18X1,5 61L6NA002 160 205 148 61L6NA002
5
Hub 8 holes for M20X1,5 61L8NA003 220 275 148 61L8NA003

17
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Axle type - NR -

1a Bearing 32210 59132210 90 50 24,75 1
9IRCNA
1b Bearing 30213 59130213 120 65 24,75 1
2a Oil seal 5471202 120 67 - 2 9RNNR
3a Crown nut 57539B2 M39X1,5 60 - 4
9RDF3960
3b Spring pin 58205 4 64 - 4
4 Threaded cap 56209001 M92X2 42 - 2 9RTIOT
Hub 6 holes for M18X1,5 61L6NA009 160 205 148 1 61L6NA009
5
Hub 8 holes for M20X1,5 61L8NA012 220 275 148 1 61L8NA012
6 Grease nipple 98608A1 M8X1,25 - - 50 9IRI8608A1

18




Axle type - QI -

1a Bearing 32211 59132211 100 55 26,75
9RCQC
1b Bearing 32214 59132214 125 70 33,25
2a Oil seal 5441251 125 72 -
2b Nilos 32211 5530891 89 - - 9RNQI
2c Nilos 32214 5511251 125 - -
3a Crown nut 57548B5 M48X1,5 65 -
9RDF4865B
3b Spring pin 58209 5 58 -
4 Cap 56110002 100 50 - 9RT100
Hub 6 holes for M18X1,5 61L6QC001 160 205 147 61L6QC001
5
Hub 8 holes for M20X1,5 61L8QC002 220 275 147 61L.8QC002
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Axle type - RM -

1a Bearing 32212 59132212 110 60 29,75 1
9RCRC
1b Bearing 32215 59132215 130 75 33,25 1
2a Oil seal 5441301 130 77 - 1
2b Nilos 32212 5530991 99 - - 1 9RNRG
2c Nilos 32215 5511301 130 - - 1
3a Crown nut 57548B5 M48X1,5 65 - 2
9RDF4865B
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56111028 124 59 - 2
9RT110AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 6 holes for M18X1,5 61L6RD002 160 205 155 1 61L6RD002
5 Hub 8 holes for M20X1,5 61L8RD002 220 275 155 1 61L8RD002
Hub 10 holes for M22X1,5 61LRRDO001 175 225 155 1 61LRRD001
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Axle type - RR -

1a Bearing 32212 59132212 110 60 29,75 1
9RCRC
1b Bearing 32215 59132215 130 75 33,25 1
2a Oil seal 5471302 130 77 - 1 9RNRR
3a Crown nut 57548B5 M48X1,5 65 - 2
9RDF4865B
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56111028 124 58 - 2
9RT110AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 6 holes for M18X1,5 61L6RD004 160 205 155 1 61L6RD004
5
Hub 8 holes for M20X1,5 61L8RD005 220 275 155 1 61L8RD005
6 Grease nipple 98608A1 M8X1,25 - - 50 9R90608A1
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Axle type - RF -

1a Bearing 32212 59132212 110 60 29,75 1
9RCRC
1b Bearing 32215 59132215 130 75 33,25 1
2a Oil seal 5441301 130 77 - 1
2b Nilos 32212 5530991 99 - - 1 9RNRG
2c Nilos 32215 5511301 130 - - 1
3a Crown nut 57558B1 M58X1,5 80 - 2
3b Spring pin 58212 5 65 - 2 9RDF5865
3c Lock washer 57B5801 60,5 8 - 2
4a Cap with gasket 56111028 124 59 - 2
9RT110AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 6 holes for M18X1,5 61L6RD002 160 205 155 1 61L6RD002
5 Hub 8 holes for M20X1,5 61L8RD002 220 275 155 1 61L8RD002
Hub 10 holes for M22X1,5 61LRRDO001 175 225 155 1 61LRRD001
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Axle type - TN -

1a Bearing 32213 59132213 120 65 32,75 1
IRCTC
1b Bearing 32216 59132216 140 80 35,25 1
2a Oil seal 5441401 140 82 - 1
2b Nilos 32213 5531091 109 - - 1 IRNTI
2c Nilos 32216 5511401 140 - - 1
3a Crown nut 57548B6 M48X1,5 65 - 2
9RDF4865
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8TD002 220 275 160 1 61L8TD002
5 Hub 10 holes for M22X1,5 61L1TD002 280 335 160 1 61L1TD002
Hub 10 holes for M22X1,5 61LRTDO001 175 225 160 1 61LRTDO001
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Axle type - TR -

1a Bearing 32213 59132213 120 65 32,75 1
9RCTC
1b Bearing 32216 59132216 140 80 35,25 1
2a Oil seal 5471403 140 82 - 1 9RNTR
3a Crown nut 57548B6 M48X1,5 65 - 2
9RDF4865
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56112518 139 62 - 2
9IRT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8TD004 220 275 160 1 61L8TD004
5
Hub 10 holes for M22X1,5 61L1TD003 280 335 160 1 61L1TD003
6 Grease nipple 98608A1 M8X1,25 - - 50 9RI8608A1
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Axle type - TF -

1a Bearing 32213 59132213 120 65 32,75 1
IRCTC
1b Bearing 32216 59132216 140 80 35,25 1
2a Oil seal 5441401 140 82 - 1
2b Nilos 32213 5531091 109 - - 1 9RNTI
2c Nilos 32216 5511401 140 - - 1
3a Crown nut 57558B1 M58X1,5 80 - 2
3b Spring pin 58212 5 65 - 2 9RDF5865
3c Lock washer 57B5801 60,5 8 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8TD002 220 275 160 1 61L8TD002
5 Hub 10 holes for M22X1,5 61L1TD002 280 335 160 1 61L1TD002
Hub 10 holes for M22X1,5 61LRTDO001 175 225 160 1 61LRTDO001
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Axle type - TE -

1a Bearing 32213 59132213 120 65 32,75 1
9IRCTE
1b Bearing 32018X 59132018X 140 90 32 1
2a Oil seal 5441402 140 92 - 1
2b Nilos 32213 5531091 109 - - 1 9RNTE
2c Nilos 32018X 5511402 140 - - 1
3a Crown nut 57548B6 M48X1,5 65 - 2
9RDF4865
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8TD002 220 275 160 1 61L8TD002
5 Hub 10 holes for M22X1,5 61L1TD002 280 335 160 1 61L1TD002
Hub 10 holes for M22X1,5 61LRTDO001 175 225 160 1 61LRTDO001
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Axle type - TG -

1a Bearing 32213 59132213 120 65 32,75 1
IRCTE
1b Bearing 32018X 59132018X 140 90 32 1
2a Oil seal 5441402 140 92 - 1
2b Nilos 32213 5531091 109 - - 1 9RNTE
2c Nilos 32018X 5511402 140 - - 1
3a Crown nut 57558B1 M58X1,5 80 - 2
3b Spring pin 58212 5 65 - 2 9RDF5865
3c Lock washer 57B5801 60,5 8 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8TD002 220 275 160 1 61L8TD002
5 Hub 10 holes for M22X1,5 61L1TD002 280 335 160 1 61L1TD002
Hub 10 holes for M22X1,5 61LRTDO001 175 225 160 1 61LRTDO001
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Axle type - UA -

1a Bearing 33114 59133114 120 70 37 1
IRCUA
1b Bearing 33018 59133018 140 90 39 1
2a Oil seal 5441402 140 92 - 1
2b Nilos 33114 5531092 109 - - 1 9RNUA
2c Nilos 33018 5511402 140 - - 1
3a Crown nut 57548B6 M48X1,5 65 - 2
9RDF4865
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8UA002 220 275 198 1 61L8UA002
5 Hub 10 holes for M22X1,5 61L1UA003 280 335 198 1 61L1UA003
Hub 10 holes for M22X1,5 61LRUA001 175 225 198 1 61LRUA001
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Axle type - UF -

1a Bearing 33114 59133114 120 70 37 1
9IRCUA
1b Bearing 33018 59133018 140 90 39 1
2a Oil seal 5441402 140 92 - 1
2b Nilos 33114 5531092 109 - - 1 IRNUA
2c Nilos 33018 5511402 140 - - 1
3a Crown nut 57558B1 M58X1,5 80 - 2
3b Spring pin 58212 5 65 - 2 9RDF5865
3c Lock washer 57B5801 60,5 8 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8UA002 220 275 198 1 61L8UA002
5 Hub 10 holes for M22X1,5 61L1UA003 280 335 198 1 61L1UA003
Hub 10 holes for M22X1,5 61LRUA001 175 225 198 1 61LRUA001
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Axle type - UI -

1a Bearing 32214 59132214 125 70 33,25 1
9RCUI
1b Bearing 32217 59132217 150 85 38,5 1
2a Oil seal 5441501 150 87 - 1
2b Nilos 32214 5531141 114 - - 1 9RNUI
2c Nilos 32217 5511502 150 - - 1
3a Crown nut 57548B6 M48X1,5 65 - 2
9RDF4865
3b Spring pin 58209 5 58 - 2
4a Cap with gasket 56112518 139 62 - 2
9RT125AC
4b Screw M8X1,25 96308A0101 - - - 12
Hub 8 holes for M20X1,5 61L8UI002 220 275 167 1 61L8U1002
5 Hub 10 holes for M22X1,5 61L1U1002 280 335 167 1 61L1U1002
Hub 10 holes for M22X1,5 61LRUI001 175 225 167 1 61LRUI001
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Axle type - VF -

1a Bearing 33215 59133215 130 75 41 1
9RCVF
1b Bearing 33020 59133020 150 100 39 1
2a Oil seal 5441505 150 102 - 1
2b Nilos 33215 5531191 119 - - 1 9RNVF
2c Nilos 33020 5511501 150 - - 1
3a Crown nut 57570D1 M70X2,0 90 - 2
(1) 9RDF7090
3b Spring pin 58207 7 106 - 2
3a Crown nut 57570D2 M70X2,0 90 - 2
3b Spring pin 58214 7 76 - 2 9RP002
3c Lock washer 57B7002 70,5 8 - 2
4a Cap with gasket 56113018 144 80 - 2
9RT130L
4b Screw M8X1,25 96308A0101 - - - 12
5 Hub 10 holes for M22X1,5 61L1VI001 280 335 204 1 61L1VI001

(1) - For axles produced till 2013, without lock washer.
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Axle type - PB -

1a Bearing 32218 59132218A 160 90 42,5
9RCPB
1b Lock washer 98809001 90 10 -
2a Qil seal 5481601 165 - -
9RNPB
2c Nilos 5511601 160 - -
2b Cone for oil seal 5451601 - 93 - 9RNPB1
3a Round nut 98490D1 M90x2 - -
3b Lock washer 57B9002 90 10 - 9RDFPB
1b Lock washer 98809001 90 10 -
4a Cap with gasket 56116001 184 48 -
9RT160AC
4b Screw M8x1,25 96308A0101 - - -
5 Hub 10 holes for M22x1,5 61L1PB001 280 335 225 61L1PB001
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Axle type - PL -

A

1a Bearing 32218 59132218A 160 90 42,5 2
9RCPL
1b Lock washer 98809004 90 10 - 1
2a Oil seal 5491651 165 - - 1
9RNPL2
2b Cone for oil seal 5451603 - 93 - 1
3a Nut 98490D2 M90x2 - - 2
3b Lock washer 57B9002 90 10 - 1 9RDFPL
1b Lock washer 98809004 90 10 - 1
4a Cap with gasket 56116010 184 55 - 1
4b Screw M8x1,25 96108A0201 - - - 4 (1) 9RTPLO1
4c Elastic washer @8 9830081 - - - 4
5a Hub 10 holes for M22x1,5 61L1PL003 280 335 225 1
5b Wheel stud 57122B11 M22x1,5 106 - 10 (1) 9RHUPLO2
5c Phonic wheel 739124 - - - 1
5b Wheel stud 57122B11 M22x1,5 106 - 10 9RC22B11-10
6a Wheel nut 57322B3 M22x1,5 32 - 10 9RD221-10

(1) - For axles produced from 2015.
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Axle type - ZA -

1a Bearing 33118 59133118 150 90 45 1

9RCZA
1b Bearing 33122 59133122 180 110 56 1
2a Oil seal 5441801 180 112 - 1
2b Nilos 33118 5531391 139 - - 1 9RNZA
2c Nilos 33122 5511801 180 - - 1
3a Crown nut 57570D2 M70X2,0 90 - 2
3b Spring pin 58214 7 76 - 2 9RDFVR
3c Lock washer 57B7002 70,5 8 - 2
4a Cap with gasket 56115009 164 87 - 2

9RTZAO01
4b Screw M8X1,25 96308A0101 - - - 12
5 Hub 10 holes for M22X1,5 61L1ZA001 280 335 247 1 61L1ZA001
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Axle type - ZL -

1a Cone HM518445 598518445A - 152,4 39,7 2
9RCZL
1b Cup HM518410 599518410A 88,9 - 39,7 2
2a Qil seal 5481521 153,5 108 - 1
9RNZL
2b Nilos 5511521 - - 152 2
3a Crown nut 575Z3B1 371/2 - 12UN 122 - 1
3b Split pin 58113 8 - 140 1 9RDFZL
3c Lock washer 57B8901 89,5 8 - 1
4a Cap with gasket 56115201 166 59 - 1
9RT152AC
4b Screw M6x1 9630610101 - - - 8
5a Hub 10 holes for M22x1,5 61L1ZL001 280 335 208 1
5b Wheel stud 57122B12 M22x1,5 103 - 10 9RHUZLO01
5¢c Phonic wheel 739119 - - - 1
5b Wheel stud 57122B12 M22x1,5 103 - 10 9RC22B12-10
6a Wheel nut 57322B3 M22x1,5 32 - 10 9RD221-10
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Axle type - WA -

oA
@B

@B

4 <
S s
DA — 1

1a Bearing 33122 59133122 180 110 56 1

9IRCWA
1b Bearing 32226 59132226 230 130 67,75 1
2a Qil seal with o-ring 5442301 230 132 - 1
2b O-ring W2,62 &3183,62 53118301 - - - 1
2c Dust cover 5551751 - - - 1

IRNWA
2d Screw M8X1,25 96308A0101 - - - 4
2e Nilos 33122 5531641 164 - - 1
2f Nilos 32226 5512301 230 - - 1
3a Crown nut 57590D3 M90X2,0 120 - 2
3b Spring pin 58213 7 96 - 2 IRDFWA
3c Lock washer 57B9001 90,5 8 - 2
4a Cap with gasket 56118009 195 85 - 2

9RTWAO1
4b Screw M8X1,25 96308A0101 - - - 16
5 Hub 10 holes for M24X1,5 61L1WAO001 280 335 270 1 61L1WA001
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Axle type - PA -

1a Bearing 32218 59132218A 160 90 42,5 2 ORCPL
1b Lock washer 98809004 90 10 - 1
2a QOil seal 5491651 165 - - 1
2b Cone for oil seal 5451603 - 93 - 1 RNPL2
3a Nut 98490D2 M90x2 - - 2
3b Lock washer 57B9002 90 10 - 1 9RDFPL
1b Lock washer 98809004 90 10 - 1
4a Cap with gasket 56116010 184 55 - 1
4b Screw M8x1,25 96108A0201 - - - 4 (1) 9RTPLO1
4c Elastic washer @8 9830081 - - - 4
5a Hub 5 spokes 61LZPA005 470 - 225 1
5¢ Phonic wheel 739124 - - - 1 (1) SRHUPAO3
6a Screw M16x2 L55 96116D0551 - - - 5
6b Nut M16x2 97816D1 = - - 5 IRC2O0PAL-S
7a Wheel stud 57220B1 M20x1,5 97 - 5

. 9RC20PA-5
7b Split pin 58109 - - - 5
8a Wheel bracket 57E201 - - - ) 9RD20PA1-5
9a Nut M20x1,5 57320B1 - - - 5 9RD20PA-5
5b Hub 6 spokes 61LZPA006 470 - 225 1
5¢c Phonic wheel 739124 - - - 1 (1) SRHUPA04
6a Screw M16x2 L55 96116D0551 - - - 6
6b Nut M16x2 97816D1 - - - 6 IRC20PAL-6
7a Wheel stud 57220B1 M20x1,5 97 - 6

- 9RC20PA-6
7b Split pin 58109 - - = 6
8a Wheel bracket 57E201 - - - 6 9RD20PA1-6
9a Nut M20x1,5 57320B1 - - - 6 9RD20PA-6

(1) - For axles produced from 2015.

37

ADR - RC09/2021



ADR - RC09/2021

Axle type - RW and RJ -

1a Bearing 32310 59132310 110 50 42,25
IRCWF
1b Bearing 33116 59133116 130 80 37
2a Oil seal 5441371 137 86 -
2b Nilos 32310 5530991 99 - - 9RNWF
2c Nilos 33116 5511302 130 - -
3a Crown nut 57542D1 M42X2,0 60 -
3b Spring pin 58105 8 36 - 9RP0016
3c Lock washer 57B4201 43 8,5 -
4 Cap 56311002 M125X2,0 69 - 9RTF125W
5 Hub 10 holes for M22X1,5 61L1RW004 280 335 193 61L1RW004
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Axle type - XL and XJ -

1a Bearing 33213 59133213 120 65 41
9IRCXL
1b Bearing 33118 59133118 150 90 45
2a Qil seal 5441561 156,5 96,5 -
2b Nilos 33213 5531091 109 - - 9RNXL
2c Nilos 33118 5511503 150 - -
3a Crown nut 57552D1 M52X2,0 70 -
3b Spring pin 58108 8 36 - 9RP0018
3c Lock washer 57B5301 53 8,5 -
4 Cap 56312002 M135X2,0 69 - 9RTF130W
Hub 10 holes for M22X1,5 61L1XL004 280 335 206 61L1XL004
5
Hub 10 holes for M22X1,5 61LRXL001 175 225 206 61LRXL001
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Axle type - 1H -

1a Bearing 32212 59132212 110 60 29,75
9RCRC
1b Bearing 32215 59132215 130 75 33,25
2a Qil seal 5441302 150 80 -
2b Nilos 32212 5511101 - - 110 9RN1H
2c Nilos 32215 5511301 - - 130
3a Lock washer 55,5 8 -
3b Nut M55x1,5 85 -
5725C01 9RDF1H
3c Lock washer 56 8 -
3d Screw M8x1,25 - - -
4a Cap 56311012 M135x2 130 -
9RT1HO1
4b O-ring W2,62 @3126,7 53112701 - - -
Hub 6 holes for M18x1,5 61L61H001 160 205 155 61L61HO001
5
Hub 8 holes for M20x1,5 61L81H001 220 275 155 61L81HO001
6a Wrench for tightening the cap 990805 - - - 990805
6b Lever for wrench 990804 - - - 990804
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Axle type - 1P -

1a Bearing 32215 59132215 130 75 33,25
9RCI1P
1b Bearing 32216 59132216 140 80 35,25
2a Qil seal 5491451 150 - -
2b Cone for oil seal 5451456 - 121 -
9RNI1P
2c Nilos 32215 5511301 - - 130
2d Nilos 32216 5511401 - - 140
3a Lock washer 70,5 8 -
3b Nut M70x1,5 100 -
57Z1R01 9RDF1R
3c Lock washer 71 8 -
3d Screw M8x1,25 - - -
4a Cap 56313004 M150x2 145 -
9RT1RO1
4b O-ring W2,62 @3145,7 53114601 - - -
Hub 8 holes for M20x1,5 61L81R001 220 275 163 61L81R001
5
Hub 10 holes for M22x1,5 61L11R001 280 335 163 61L11R001
6a Wrench for tightening the cap 990806 - - - 990806
6b Lever for wrench 990804 - - - 990804
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Axle type - 1R -

1a Bearing 32215 59132215 130 75 33,25
9RCIR
1b Bearing 33018 59133018 140 90 39
2a Qil seal 5491451 150 - -
2b Cone for oil seal 5451453 - 121 -
9RNIR
2c Nilos 32215 5511301 - - 130
2d Nilos 33018 5511402 - - 140
3a Lock washer 70,5 8 -
3b Nut M70x1,5 100 -
57Z1R01 9RDF1R
3c Lock washer 71 8 -
3d Screw M8x1,25 - - -
4a Cap 56313004 M150x2 145 -
9RT1RO1
4b O-ring W2,62 @3145,7 53114601 - - -
Hub 8 holes for M20x1,5 61L81R001 220 275 163 61L81R001
5
Hub 10 holes for M22x1,5 61L11R001 280 335 163 61L11R001
6a Wrench for tightening the cap 990806 - - - 990806
6b Lever for wrench 990804 - - - 990804
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Axle type - 1T -

1a Bearing 33018 59133018 140 90 39
9RCIT
1b Bearing 33019 59133019 1